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Test Report

- Certificate No. : TE-20-04011 - Page No.: 1 Pageof 2

- Client
Corporation Name :CSM IMPLANT
Address : B205, Techno B/D, Kyung-pook National Univ. 47, Gyeongdae-ro 17gil

- Sample Description: C5F4414 AH0410-1

- Date of Receipt : 2020. 12.08 - Date of Test : 2020. 12.15
- Test method used : Reference the "Test mothod" in the next page(s)

- Test Results : Reference the "Test Results" in the next page(s)

Tested by :
Name: PARK JIN e aee
HONG il

- The above test report is the result of the sample which a client submitted and should be used only it's own object
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Test Results

Certificate No. : TE-20-04011
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1) Machine infomation

Test Machine Model Test Area Test Method
Noncontact Roughness 3 Noncontact Roughness
Test Machine NT-8000 (0.208 x 0.156) mm Test
2) Test Result
Item Name Test Item Unit Test Result
1.88
C5F4414 AHO0410-1 Roughness (Ra) um 1.72
1.90

End.
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